
Lamp,headlight

NO PARTCODE ENGLISHDESCRIPTION QTY

1 86105-H1L9-000001 Headlight lamp frame 1

2 86100-D496-000001 Lamp,headlight 1

3 9A131-1050-01471X Screw M5×14 2

4 91218-1050-015T0U Nut clip M5-15×11 2

5 86110-H1L9-000001 Headlamp regulating bracket 1

6 B1380602042010X1X Screw ST4.2×9.5 2

7 B057890005001071X Bolt M5×10 1

8 B0009701050000K1X Washer 5 1

9

10

11

12

13

14

15

16

17

18

19

20

Shell,headlight

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63501-D496-000011 Shell,headlight 1

2 86811-D496-000001 Left front decorative lamp 1

3 86812-D496-000001 Right front decorative lamp 1

4 86300-D496-000001 Leftturninglamp,front 1

5 86400-D496-000001 Rightturninglamp,front 1

6 7222S-J0A2-00000H Steering lamp positioning block 2

7 B1380602042010X1X Screw ST4.2×9.5 6

8 63304-M154-000001 clip 1

9 9A131-1050-01471X Screw M5×14 2

10 91302-9050-15041X Flanged washer 2

11

12

13

14

15

16

17

18

19

20



Shell,instrument

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63505-H1L9-000018 Shell,instrument 1

2 87100-D496-000005 Meterassembly 1

3 63716-H1L9-000001 Decoration cap,instrument 1

4 B1380602042013X1X Screw ST4.2×13 5

5 60003-I1F1-000001 Buckle 2

6 91218-1060-025T0U Nut clip M6×25×15 2

7 91218-1050-015T0U Nut clip M5-15×11 2

8 9A129-1060-01671X Screw M6×16 2

9 9A131-1050-01471X Screw M5×14 2

10 91302-9050-15041X Flanged washer 2

11

12

13

14

15

16

17

18

19

20

TUBE,STEERING HANDLE BAR

NO PARTCODE ENGLISHDESCRIPTION QTY

1 72100-D496-000001 Tube,steeringhandlebar 1

2 69110-H1L9-000001 Leftrearviewmirror 1

3 69120-H1L9-000001 Rightrearviewmirror 1

4 72010-D496-000003 Rubberbush,lefthandlebar 1

5 72201-D496-010001 Leftswitchassembly 1

6 72301-D496-010001 Rightbrakehandleseatassembly 1

7 72020-D496-000003 Rubberbushassembly,righthandlebar(includinggreaser) 1

8 B057892010005071X Bolt M10×1.25×50 1

9 72118-0000-00001X Locking bush,steering handlebar tube 1

10 B061870210000061X Nut M10×1.25 1

11 71001-D496-000001 Left hand handle decorative ring 1

12 72313-D496-000002 Rear Brake Handlebar 1

13 72310-D496-000002 Front Brake Handlebar 1

14

15

16

17

18

19

20



Directional column assembly

NO PARTCODE ENGLISHDESCRIPTION QTY

1 71105-H206-00001X Adjusting nut,steering post 1

2 71106-H206-00001X Locknut,steering post 1

3 71135-H206-00001X Clip ring,steering rod 1

4 7110A-H1L9-000001 Directional column assembly 1

5 71201-G124-0000 Upper check ring,bearing 1

6 71208-H418-0000 Upper seat ring,bearing 1

7 71203-G124-0000 Lower seat ring,bearing 1

8 71202-G124-0000 Lower check ring,bearing 1

9 71209-H418-0000 Lower retaining bracket 1

10 71204-G124-0000 Lowerseatring,bearing 1

11 71123-H206-00001X Washer ,steering post 1

12

13

14

15

16

17

18

19

20

Front damper

NO PARTCODE ENGLISHDESCRIPTION QTY

1 91218-1050-015T0U Nut clip M5-15×11 6

2 9A131-1050-01471X Screw M5×14 2

3 62211-H1L9-000018 Left decoration cap,front fork 1

4 62212-H1L9-000018 Right decoration cap,front fork 1

5 34100-D496-000001 Left front damper 1

6 34200-D496-000001 Right front damper 1

7 B057850010004571X Bolt M10×1.25×45 4

8 B000930010000001X Spring washer φ10 4

9 B0009701100000K1X Washerφ10 4

10 62230-H1L9-000001 Front fork decoration cover end cover 2

11 91302-9050-15041X Flanged washer 2

12 85850-J0A2-000004 Side reflecter 2

13 9A129-1060-01471X Screw M6×14 2

14 B0009601060000K1X Washer 6 2

15

16

17

18



FRONT FENDER

NO PARTCODE ENGLISHDESCRIPTION QTY

1 62307-H1L9-000001 Decoration parts,front wind cover 1

2 62301-H1L9-000018 Front wind cover 1

3 9A131-1050-01471X Screw M5×14 2

4 63104-H1L9-000009 Front fender 1

63104-H1L9-000018 Front fender 1

5 91112-1060-01471X Bolt M6×14 3

6 63135-H1L9-000001 Decoration parts,front fender 1

7 B1380602042013X1X Screw ST4.2×13 2

8 91302-9050-15041X Flanged washer 2

9 63111-H418-0000 Wire protecting ring 1

10 63304-M154-000001 clip 1

11 9A129-1060-01471X Screw M6×14 1

12 B0009601060000K1X Washer 6 1

13

14

15

16

17

18

19

REAR FENDER

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63203-H1L9-000009 Rear fender 1

63203-H1L9-000018 Rear fender 1

2 63204-H1L9-000001 Tail,rear fender 1

3 B1380602042013X1X Screw ST4.2×13 3

4 63218-H1L9-000001 Bracket,rear fender 1

5 87168-M288-0000 Cable clip 1

6 9A129-1060-01671X Screw M6×16 4

7 91302-9060-15061X Flanged washerφ6×φ15×5.5-1.5 4

8 B1380602042010X1X Screw ST4.2×9.5 1

9 9A131-1050-01471X Screw M5×14 2

10 91302-9050-15041X Flanged washerφ5×φ15×3.5-1.5 2

11 90276-M567-0300 Buffer pad,Rear licence 1

12

13

14

15

16

17

18

19

20



TAIL LIGHT

NO PARTCODE ENGLISHDESCRIPTION QTY

1 86200-H1L9-000001 Rearlampassembly 1

2 86700-H1L9-000001 Rear licence plate lamp 1

3 B009230005000031X Cap nut M5 5

4 B000930005000001X Spring washer 5 5

5 B0009701050000K1X Washer 5 5

6 86500-D496-000001 Left turning lamp, rear 1

7 7222S-J0A2-00000H Steering lamp positioning block 2

8 86600-D496-000001 Right turning lamp, rear 1

9

10

11

12

13

14

15

16

17

18

19

20

REAR FENDER

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63201-H1L9-000001 Rear fender front 1

2 B166740106001671X Bolt M6×16 3

3 91302-9060-15041X Flanged washerφ6×φ15×3.5-1.5 3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20



CONTROLLING CABLE

NO PARTCODE ENGLISHDESCRIPTION QTY

1 72500AZZ06710401C Cable,front brake 1

2 87300AZZ02008601C Cable,odometer 1

3 72800BZZ29214201C Cable,rear brake 1

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

FRONTBRAKE

NO PARTCODE ENGLISHDESCRIPTION QTY

1 54100-H206-000066 Frontbrake 1

2 54150-H206-0000 Blockgroupware,frontbrake 2

3 54104-H206-0000 Pullspring,frontbrake 2

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20



FRONT WHELL

NO PARTCODE ENGLISHDESCRIPTION QTY

1 51189-0000-000116 Shoe,front wheel 1

2 51205-0000-0000 Padbelt,front wheel 1

3 51188-0000-000331 Innertube,front wheel 1

4 51110-D496-020001 Front whell 1

5 94005-0000-020004 Axle,front wheel M10×1.25×194 1

6 51102-H259-02001X Right bush,front wheelφ10×φ20×24.5 1

7 B009232010000031X Cap nut M10×1.25 1

8 51116-0000-2400 Oilseal,hub(21×35×7/11) 1

9 92102-0006300-2RS Bearing6300-2RS X1 2

10 B0009701100000K1X Washerφ10 1

11 91301-0100-225K1X Washerφ10×φ25×2 1

12 B000930010000001X Spring washer φ10 1

13

14

15

16

17

18

19

20

REAR WHEEL

NO PARTCODE ENGLISHDESCRIPTION QTY

1 51288-0000-000376 Shoe,rear wheel 1

2 51289-0000-000119 Innertube,rear wheel 1

3 51205-0000-0000 Padbelt,rear wheel 1

4 51210-D496-040002 Rear wheel 1

5 B166740106001271X Bolt M6×12 2

6 83102-D496-000000 Rear wheel adjustment block 2

7 GB/T 6187 Nut M16X1.5 2

8 GB/T 6173 Nut M16X1.5 2

9 83012-D496-010002 Motor Assembly 1

10 51213-D496-000001 Spoke,frontwheel 36

11 51212-D496-010001 spokewheelrim 1

12

13

14

15

16

17

18

19

20



REAR BRAKE

NO PARTCODE ENGLISHDESCRIPTION QTY

1 54200-D496-000001 Rearbrake 1

2 54212-D496-000001 Rear brake pull arm bolt 1

3 B000910002002001X Cotterpinφ2×20 1

4 54220-D496-000001 Pad,rearbrake 1

5 54105-D496-000001 Padspring,rearbrake 1

6 B061770108000061X Nut M8 1

7 9131B-0000-0300 Rubber plane pad 1

8 B0009601080000K1X Washer 8 1

9

10

11

12

13

14

15

16

17

18

19

20

seat

NO PARTCODE ENGLISHDESCRIPTION QTY

1 41300-D496-000015 Attach the seat cushion 1

2 41200-D496-000007 Singel seat 1

3 B061770106000061X Nut M6 2

4 06000-D496-000001 Vehicle tools 1

5 08122-H1L9-020001 Damping foam 2

6 B0009601060000K1X Washer 6 2

7

8

9

10

11

12

13

14

15

16

17

18

19

20



ELECTRICPARTS

NO PARTCODE ENGLISHDESCRIPTION QTY

1 85100-D496-000016 Maincable 1

2 83014-D496-000010 Controller 1

3 B008180005001621X Screw M5×16 3

4 85012-D496-000001 Charging Socket 1

5 B008180004001221X Screw M4×12 2

6 B061700004000060B Nut M4 2

7 01203-0000-0300 Air switch 1

8 B061770106000061X Nut M6 2

9 B061700003000061X Nut M3 2

10 32114-D496-010001 DC converter 1

11 B0009701040000K1X Washer 4 2

12 85600-D496-010001 Flasher 1

13 B166740106001271X Bolt M6×12 3

14 85500-G124-C00066 Horn 1

15 83600-0000-000006 DC converter 1

16 B008180003002520B Screw M3×25 2

17

18

19

20

FRAME

NO PARTCODE ENGLISHDESCRIPTION QTY

1 31100-D496-030001 Frame 1

2 32113-D496-000001 Main cable right thread hook 1

3 B166740105001271X Bolt M5×12 2

4 32109-D496-000001 Charging port support 1

5 83215-D496-000001 Battery lock plate 1

6 31201-E211-000001 Frame nameplate 2

7 31263-0000-0000 Nameplate rivet 2

8 08216-0000-0700 Tie belt  3

9

10

11

12

13

14

13

14

15

16

17

18



REARFORK

NO PARTCODE ENGLISHDESCRIPTION QTY

1 35200-D496-000001 Forkassembly 1

2 94005-0000-040006 Shaft,fork 1

3 91301-0120-228K1X Washerφ12×φ28×2 2

4 B061870212000061X Nut M12×1.25 1

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

REAR SHOCK ABSORBER

NO PARTCODE ENGLISHDESCRIPTION QTY

1 33300-D496-010001 Rear shock absorber 2

2 B009232010000031X Nut M10×1.25 4

3 91301-0100-228K1X Washerφ10×φ28×2 6

4 91301-0120-228K1X Washerφ10×φ28×2 2

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22



Horizontal fork shield

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63317-D496-000004 Horizontal fork left shield 1

2 3521H-D496-000001 Flat fork guard decorative cover 2

3 63327-D496-000004 Horizontal fork right shield 1

4 63342-H206-0200 Side cover rubber ring 6

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

FRONT FOOT PEG

NO PARTCODE ENGLISHDESCRIPTION QTY

1 32106-D496-000001 Left front foot pedal 1

2 32107-D496-010001 Right front foot pedal 1

3 63016-D496-000001 Left foot pedal 1

4 63017-D496-000001 Right  foot pedal 1

5 B1380602048013X1X Screw ST4.8×13 8

6 B057890008001671X Bolt M8×16 5

7 B0009701080000K1X Washer 8 4

8 B000930008000001X Spring washer 8 4

9

10

11

12

13

14

15

16

17

18

19

20



Storage box

NO PARTCODE ENGLISHDESCRIPTION QTY

1 42000-D496-000001 Storage box 1

2 B057890008001671X Bolt M8×16 2

3 63344-H1L9-000001 Body cover bracket 1

4 B166740106001271X Bolt M6×12 2

5 B0009601060000K1X Washer 6 2

6 6222A-0000-650001 H-shaped rubber pad 2

7

8

9

10

11

12

13

14

15

16

17

18

19

20

MAIN BRACKET

NO PARTCODE ENGLISHDESCRIPTION QTY

1 32200-D496-010001 Mainbracket 1

2 B000910002503001X Opening pinφ3×30 1

3 91301-0170-223K1X Washerφ17×φ23×1.5 1

4 32281-D496-000001 Shaft,mainbracket 1

5 32203-D496-000001 Hook,mainbracket 1

6 32202-D496-000001 Spring,mainbracket 1

7 32204-I126-0200 Dampingpad,mainbracket 1

8 32130-D496-010001 Side bracket 1

9 B061770110000060B Nut M10 1

10 91113-6100-14171X Bolt M10×1.25×41 1

11 32102-D496-000001 Spring,Side stand 1

12 32131-D496-000001 Flameout switch mounting bracket 1

13 32280-E211-000002 Side bracket safety switch 1

14 B166740106002071X Bolt M6×20 1

15

16

17

18

19

20



tool box

NO PARTCODE ENGLISHDESCRIPTION QTY

1 82400-0000-020002 USB plug 1

2 63710-H1L9-000003 tool box -L 1

63710-H1L9-000006 tool box -L 1

3 63710-H1L9-010003 tool box -R 1

63710-H1L9-010006 tool box -R 1

4 91218-1050-015T0U Clip M5-15×11 2

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

REAR PEDAL

NO PARTCODE ENGLISHDESCRIPTION QTY

1 32420-D496-000001 Left rear pedal assembly 1

2 32410-D496-000001 Right rear pedal assembly 1

3 B057890008002071X Bolt M8×20 4

4 B000930008000001X Spring washer 8 4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20



WIND BOARD

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63400-H1L9-000006 Windboard 1

63400-H1L9-000022 Windboard 1

2 63412-D496-000001 Windshield trim cover left 1

3 63413-D496-000001 Windshield trim cover right 1

4 63304-M154-000001 Clip 2

5 63451-H1L9-000001 Windshield connection 1

6 91218-1050-015T0U Clip M5-15×11 4

7 9A131-1050-01471X Screw M5×14 6

8 9A113-1050-02071X Screw M5×20 2

9 93010-0000-0500 Nut M5 4

10 9A131-1050-01471X Screw M5×14 4

11 9A129-1060-01671X Screw M6×16 5

12 B1380602042013X1X Screw ST4.2×13 2

13 91302-9050-15041X Flanged washerφ5×φ15×3.5-1.5 8

14 91302-9060-15041X Flanged washerφ6×φ15×3.5-1.5 5

15 B0009601050000K1X Washer 5 4

16

17

18

19

20

FRONTCOVER

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63602-H1L9-000009 Tail cap 1

63602-H1L9-000018 Tail cap 1

2 62201-H1L9-000009 Protecting board,central 1

62201-H1L9-000018 Protecting board,central 1

3 9A131-1050-01271X Screw M5×12 2

4 63304-M154-000001 Clip 6

5 60003-I1F1-000001 Buckle 2

6 91302-9050-15041X Flanged washerφ5×φ15×3.5-1.5 2

7

8

9

10

11

12

13

14

15

16

17

18



Cap, vehicle left part

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63341-H1L9-000037 Cap, vehicle left part 1

63341-H1L9-000036 Cap, vehicle left part 1

2 63335-H1L9-000001 Decorating block 1

3 63301-H1L9-000060 Left side cap 1

63301-H1L9-000059 Left side cap 1

4 B1380602042010X1X Screw ST4.2×9.5 6

5 91218-1050-015T0U Clip M5-15×11 4

6 9A129-1060-01671X Screw M6×16 3

7 91302-9060-15041X Flanged washerφ6×φ15×3.5-1.5 3

8 9A131-1050-01471X Screw M5×14 1

9 91302-9050-15041X Flanged washerφ5×φ15×3.5-1.5 1

10 63704-D496-000003 Charging socket cover 1

63704-D496-000009 Charging socket cover 1

11 63346-I126-0400 Side cover rubber ring 1

12

13

14

15

16

17

Cap, vehicle rihgt part

NO PARTCODE ENGLISHDESCRIPTION QTY

1 63352-H1L9-000037 Cap, vehicle left part 1

63352-H1L9-000036 Cap, vehicle left part 1

2 63332-H1L9-000060 Right side cap 1

63332-H1L9-000059 Right side cap 1

3 63337-H1L9-000001 Decorating block 1

4 B1380602042010X1X Screw ST4.2×9.5 3

5 91218-1050-015T0U Clip M5-15×11 4

6 9A129-1060-01671X Screw M6×16 3

7 91302-9060-15041X Flanged washerφ6×φ15×3.5-1.5 3

8 9A131-1050-01471X Screw M5×14 1

9 91302-9050-15041X Flanged washerφ5×φ15×3.5-1.5 1

10 63346-I126-0400 Side cover rubber ring 1

11

12

13

14

15

16



Battery cover

NO PARTCODE ENGLISHDESCRIPTION QTY

1 6370G-E926-0000 Battery box front guard 1

2 9A131-1050-01271X Screw M5×12 4

3 6370A-D496-000010 Left battery cover 1

6370A-D496-000009 Left battery cover 1

4 6370B-D496-000010 Right battery cover 1

6370B-D496-000009 Right battery cover 1

5 63346-I126-0400 Side cover rubber ring 6

6

7

8

9

10

11

12

13

14

BOARD,REAR SEAT

NO PARTCODE ENGLISHDESCRIPTION QTY

1 42200-D496-000001 groupware,rear armrest 1

2 B057890008001671X Bolt M8×16 3

3 85830-D496-000001 Rear reflector 1

4 41466-H1L9-000001 Limit plate 1

5 B166740106000871X Screw M6×8 2

6 41490-H870-C00001 Lock seat,seat 1

7 B166740106002271X Bolt M6×22 2

8 85831-H1L9-000001 Rear reflector support 1

9 B009230006000031X Cap nut 1

10 B000930006000001X Spring washer 6 1

11 B0009701060000K1X Washer 6 1

12

13

14

15

16

17

18

19

20



VEHICLE LOCK

NO PARTCODE ENGLISHDESCRIPTION QTY

1 07002-D496-000006 Vehiclelock 1

2 84203-H1L9-000001 Mounting bracket 1

3 B008190006001221X Screw M6×12 2

4 B166740106001271X Bolt M6×12 2

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

Battery

NO PARTCODE ENGLISHDESCRIPTION QTY

1 83200-D496-000004 Battery 1

2 82400-E211-010001 Charger 1

3 83216-D496-000001 Battery guide block 1

4 B166740106001271G Bolt M6×12 2

5 9A131-1050-01271X Screw M5×12 4

6 32118-D496-000001 Battery upper guard 1

7 83321-D496-000001 Battery buffer 3

8 83210-D496-010001 Band,battery 1

9

10

11

12

13

14

15

16

17

18

19

20



Basket RevisionNumberPage:38

NO PARTCODE ENGLISHDESCRIPTION QTY

1 42400-H1L9-000002 Basket（front） 1

2 4240E-H1L9-000002 bracket under vehicle basket 1

3 42001-H870-000001 Fixing Plate 1

4 B166740106003071X Bolt M6×30 2

5 B0009601060000K1X Washer 6 4

6 B061770106000061X Nut M6 2

7

8

9

10

11

12

13

14

15

16

17

18

19

20

Anisa
Rectangle


